
Control Stand - Morse .....................................................................1

Control Stand - Quadrastat ..........................................................2-3

Winch Case and Covers ..............................................................4-5

Clutch Shaft Group .......................................................................6-7

Clutch Assembly - Slotted ...............................................................8

Clutch Assembly - Splined ..............................................................9

Brake Assembly - Slotted ..............................................................10

Brake Assembly - Splined .............................................................11

Manual Override Brake ............................................................12-13

Cable Drum Group ...................................................................14-15

Idler Shaft with Freespool - Cable Controls ..................................16

Idler Shaft with Freespool - Electronic Controls ............................17

Freespool Cylinder - Electronic Controls .......................................18

Idler Shaft Group without Freespool .............................................19

� � � � � � � � � � � 	 � 
 �� � 
 � � � 
 � � 
 � � � �
 � � � � � � � 	 � � 	 � � � � � � � � � � � � � � � �� � � 
 � �P.O. BOX 547  Broken Arrow, OK 74013

Tel 918-251-8511 / Fax 918-259-1575

www.paccarwinch.com

WINCH

� � � � � � �  � ! " # # $ % � � &'( ) * ) + , - . * ) / 0 1 2 34 ' ', - 5 6 7 2 3 7 / 3 ( / 7 8 )9 - : ; < = > ?
', - @ A B 7 1 / + ) 7 3, - B A C / 5 D 7 E 6 F 1 2 G D? - H D / ) ) 5 D 7 E 6 F 1 2 G D? - F 1 6 D B / ) ) I J A A + '( - ? ; : < > ? 9 - 9 + ) G 6 / A 2 1 GK - : ; ? ? > ?L - ? ; M N > ? OP ) 7 / Q 7 6 1 A ? - R 2 3 ) / 0 1 2 3 S - S Q A + + ) /N - N Q A + + ) / T � U � " � & $

®

V W X Y Z [ \ ] ^ _ ` a b ` c d e f g h ^ ` c c d e _ _ e a i ] a d \ j ` h k ^ e a c l m n e h ` c c e k \ g h j ` h k ^ o h g p g h k e k \ g ] a ^ k ` c c ` k ] e a` a q j ` h k ^ _ ` a b ` c p e h l e b h ^ j g d ] p ] d k h ` d k e h m r g d ` b ^ g k \ ] ^ _ ` a b ` c d e f g h ^ ^ g f g h ` c i ] a d \ d e a p ] s b h ` k ] e a ^ oa e k ` c c j ` h k ^ ^ \ e i a i ] c c ` j j c l k e l e b h i ] a d \ m t ` h g ^ \ e b c q u g k ` v g a k e j h e j g h c l ] q g a k ] p l j ` h k ^ u g p e h gh g j c ` d g _ g a k ^ ` h g e h q g h g q m
Fourth Shaft Group ........................................................................20

Gauge Group .................................................................................20

Pump Group and Accumulator ......................................................21

Hydraulic Control Group - Low PTO, Cable Controls ..............22-23

Hydraulic Control Group - Std PTO, Cable Controls (Early) ....24-25

Hydraulic Control Group - Std PTO, Cable Controls (Current) 26-27

Control Valve Assembly - Cable Controls (Early) .........................28

Control Valve Assembly - Cable Controls (Current) .....................29

Hydraulic Control Group - Std PTO, Electronic Controls .........30-32

Hydraulic Control Group - Low PTO, Electronic Controls ........34-36  

Control Valve Assembly - Electronic Controls ..............................37

Fairlead Assembly .........................................................................38

Control Cable Guard Groups ...................................................39-40

Guard Group - Electronic Controls ................................................41





w x y z { x |} z ~ y � � � z � x � z� { � � } � x x | w x y z { x | } z ~ y �� � z � � { � � } � x x |

W/FS W/O FS

3 26696 KNOB 2 1

4 78340 JAM NUT (3/8 - 24) 2 1

5 26697 BOOT, POWER SHIFT (FOR ITEM 1) 1 1

6 26698 BOOT, FREESPOOL (FOR ITEM 2) 1 -

7 --- CAPSCREW, CABLE LOCK (10-32 UNF X 1-3/16 in. LG) 3 2

69893 GATE PLATE, WITH FS 1 -

27865 GATE PLATE, WITHOUT FS - 1

9 69891 CONTROL STAND BRACKET 2 2

10 69643 CAPSCREW, HEX HEAD (1/4 - 20 X 3/4 G5) 4 4

11 23195 LOCKWASHER (1/4) 4 4

12 69645 NUT, HEX (1/4 - 20) 4 4

69642 CAPSCREW, HEX HEAD (5/16 - 18 X 5-1/2 G5) 3 -

27878 CAPSCREW, HEX HEAD (5/16 - 18 X 4 G5) - 3

14 69640 LOCKWASHER (5/16) 3 3

15 69644 NUT, HEX (5/16 - 18) 3 3

16 32489 TIE STRAP 1 1

8

13

CONTROL ASSEMBLY - POWER SHIFT

(INCLUDES CONTROL, PLUS ITEMS 3, 4, 5 &7)

CONTROL ASSEMBLY - FREESPOOL

(INCLUDES CONTROL, PLUS ITEMS 3, 4, 6 &7)

1

2

27393

69444

1 1

1 -

69667
CONTROL STAND KIT WITH FREESPOOL

(INCLUDES ALL PARTS SHOWN ABOVE)
1 -

81965
CONTROL STAND KIT WITHOUT FREESPOOL

(INCLUDES ALL PARTS SHOWN ABOVE)
- 1

QTY.
DESCRIPTION

PART

NO.
ITEM

�



11

5
4

3

10
9

8 8

2

1

6

7

7/32

(5.6 mm)� � � � � � � � � � � � � �
� � � � � � � � � � � � � � � � � � � � � �   � � � ¡� � ¢ � � � ¡ £ � � � � ¡ ¤ ¥ ¦ § ¥ ¨ © � � ¡ � � � �� � ª � � � ¡ £ � � � � « ¨ ¬ � � � ¡ � ª � � �­ � ® ¡ ­ � � ª ¡ £ � � � � ¯ ¨

� � ° ± � � � ² � �³ ´ � � � µ ¶ ¶ � · ¶ ° � ´ ¶ �¸ � ¹ ´ º � � � � � � ´ » ¼ ¼ » ½

DUAL AXIS 

CONTROL

� � ° ± � � � ² � �³ ´ � � � µ ¶ ¶ � · ¶ ° � ´ ¶ �¸ � � � ´ � � ° ± � � � � � � ´ » ¼ ¼ » ½

»



¾

QTY.

W/ FS W/O FS

101850 CONTROL, DUAL AXIS (COMPLETE) 1 1

100056 CONTROL, SINGLE AXIS (THRU MID-YEAR 2002) 1 -

104010 CONTROL, SINGLE AXIS (AFTER MID-YEAR 2002) 1 -

1 100240 KNOB 1 -

2 104015 BOOT 1 -

3 104016 COVER 1 -

4 104017 HOUSING, LEFT 1 -

5 104018 HOUSING, RIGHT 1 -

6 104019 LEVER ASSEMBLY 1 -

7 104020 CABLE HARDWARE KIT 1 -

8 104021 COVER HARDWARE KIT 1 -

9 104022 SHOULDER SCREW 1 -

10 23558 NUT, SELF-LOCKING 1 -

11 104023 BUSHING 1 -

16 100218 MACHINE SCREW (8 - 32 UNC X 1 1/4, CSK, OVAL HD) 4 -

17 100215 LOCKWASHER (#8) 4 -

18 12463 O-RING 1 -

19 11044 HEX NUT (1/4 - 28 UNF) 2 -

20 11011 LOCKWASHER, EXT. TOOTH (5/16) 2 -

21 100220 CLEVIS 1 -

22 100222 CLEVIS PIN 1 -

23 13816 COTTER PIN (1/16 X 1/2) 1 -

24 100221 U-BOLT 1 -

25 100223 U-BOLT SPACER 1 -

26 11048 HEX NUT (5/16 - 24 UNF) 2 -

27 100216 MACHINE SCREW (8 - 32 UNC X 1/2, CSK, OVAL HD) 4 -

28 100219 BOOT, FREESPOOL LEVER 1 -

29 100217 MACHINE SCREW (1/4 - 28 UNF X 1 7/16, FLSTR HD) 4 -

30 100224 BOOT RETAINER PLATE 1 -

31 12780 LOCKWASHER, EXT. TOOTH (1/4) 7 -

32 100240 KNOB 2 1

33 69645 NUT 1/4 - 20) 6 6

34 21462 CAPSCREW (1/4 - 20 UNC X 2 in, HX HD, G5) 6 6

35 100234 SLIDING LOCKSCREW 2 2

36 100235 CABLE BUSHING 2 2

37 100238 CABLE SUPPORT HOUSING, OUTER 1 1

38 100239 CABLE SUPPORT HOUSING, INNER 1 1

39 100236 CABLE ANCHOR, OUTER 1 1

40 100237 CABLE ANCHOR, INNER 1 1

41 11072 WASHER, FLAT - THIN (1/4) 20 24

42 100225 CABLE CLAMP 1 1

43 102261 BOOT, WINCH CONTROL LEVER 1 1

44 62997 BRAKE-OFF DETENT REPAIR KIT 1 1

ITEM PART NO. DESCRIPTION



¿ À Á Â Ã Ä Å¿ Â Æ Ç Ã Å È Æ ÉÊ
Ë

Ì Ì

Í Î Ï Ð Ñ Ò ÑÓ Ô
Ó Õ Ö ÖÖ ÕÓ ×Ö ØÖ ÔÓ Ô Ë

Ù ÚÓ Û Ó Û
Ö ÛÖ Ë ÊÖ ÙÛ×Ó

Ú Õ ÜÓ ÚÔÓ Ù Ö Ü Ó Ö Ó Ó Ý
ÖÓ Ü

Ö ÙÖ Û Ö ÓØ Ö Ö ×Ó Ø

Ë
Ë

Ñ Þ ß à á Ï â Ï á ã àä à å ã á à Þ ä Ñ æ Þ Ïç è Ñ á é ç á à è êë Ò ì è å ä Þ Î â ã Î å ç Ï í Ïî à Þ Ï ï ð ê Þ Ñ ä Ï ß ñ

ò ó ô õ ö ô ÷ öø ó ù
ú ù ûø ó ù

ü ý þ ÿ � � �

� � � � � �� 	 	 
 � � 
 � 
 � 	 � � � � � � 
 � � � � � 
 � � � � 	 � � � � � �� � � � � � � � � � � � � � � �� �  � � � � 
 � � � � � � � � � � ! " 
 � # 
 � $ % & � � ' ( # ) *� � � + , � �� 	 	 
 � � � � � ! - . � � � 
 � � � � � � � � 
 � � � � � � � � �� � � � � � 
  � � ' � � � $ % % / % " 0 % � * � � � � � � � �� � � � 1 � $ . * �� �  � � � � � � 2 � , � $ . . * , � � � 
 
 � � ' 1 � � � � � $ . % *� � 
 
 � � � � � � � � � � � � � � � , � � � � � 
 
 � � �
34 56

7 8 9 : ; < = > ? @ > ; AB C B D E = BF G H = I < B J K
I = J E L B ? B L @ E< E ; @ L E = < I M = BA : I L N A L E : H

O



ITEM PART NO. DESCRIPTION QTY.

1 22697 CAPSCREW, HEX HEAD (1/2-13 X 1) 12

2 70053 DRIVE SCREW 4

3 70118 PLUG, DRAIN (MAY BE SUBSTITUTED FOR ITEM 7) 1

4 29825 PLUG, OIL FILL (INCLUDES ITEM 27) 1

5 22586 O-RING     ** 2

6 11106 VENT PLUG 1

7 70193 SIGHT GAUGE (INCLUDES ITEM 28) 1

27752 WINCH CASE - STANDARD PTO 1

27712 WINCH CASE - LOW PTO 1

9 100268 SERIAL NUMBER DATA PLATE 1

10 27805 COVER, TOP ACCESS 1

11 27806 GASKET 1

12 70305 STRAINER COVER 1

14 69951 COVER, SIDE ACCESS 1

15 69950 GASKET 1

16 28772 TIE BOLT 1

17 27807 COVER, LOWER ACCESS 2

18 27808 GASKET 2

19 36618 DRAW BAR PIN 1

20 27804 SPACER TUBE 1

21 27666 LOCKWASHER (1 3/4) 1

22 27655 NUT, HEX HEAD (1 3/4 NC) 1

23 13708 ELBOW 2

24 27745 CAPSCREW, HEX HEAD (1/2-13 X 1) SS* 15

25 70148 COTTER PIN (3/8 X 3 IN.) 2

26 70191 EXPANSION PLUG - 3 SHAFT ONLY 1

27 31608 O-RING - FOR OIL FILL PLUG 1

28 31607 O-RING - FOR OIL DRAIN & LEVEL PLUG 2

29 23377 PLUG (3/8 NPT SQ HD) 1

30 18009 PLUG ( 1/4 NPT SQ HD) 1

*SS = SELF-SEALING MATERIAL PREAPPLIED TO THREADS

** = EARLY COVERS USE ONE O-RING, 22586

8

P



*

*

Q R S T S U V W V U X Y V W U Z [ S Y \ T \ Y \ ] Z V X ^ ^ X V \ W ] X ] _ [ X U V Z ` X ] a X ^ b c



d

e f g h i j k f l m n o g p q k e i f e m l r f s nt u t v w x y z { | } ~ � � � { � y � | � � � t � � �� t x w � � � � � { | } ~ � � � t� w w � u � � � � � � � { | } ~ z � � � � � y � | } � � � � � � �� w w � � � � � � � � � { | } ~ z � � | � � � � � � � y � � � y � | } � � � � � � �� � w w � � � � � { | } ~ � � � t� � w w � v � � � { | } ~ � y } � tv � w w x u } � � � � � � � � { | } ~ z | } } � { { � � � �� t t x � t � � { � � � � � � { | } ~ �x � w w x � } � � � � � � � � { | } ~ �� t x w � x � � � { | } ~ � y } � tt w � � v � � � � � � � { � � � � � � � � � � � t � � z t u � t � vt t � � � t w � � � � � { � � � � � � � � � � � t � � z t u � u � vv � � � � � � � � � � � � � � � z � � � � � � tv � � � � � � � � � � � � � � � z u � � � � � tt u t t x � � � � { � � � � � � { | } ~ { � � � �t � � � x � � � � � ~ � � y } � � | } � | � � � t � �� w t � w � � � ~ � t � � } � � � � { � � � t� v v x v � � � ~ � z v y { � � � � � � � { { � } � � tt v � � w � � y z { | } ~ xt � t x t � w y z { | } ~ �t x � t x u u y z { | } ~ �t � � � w � u y z { | } ~ �� w � w t � x { � � � | } | } ~ { | } ~ �� t � w t v w { � � � | } | } ~ { | } ~ �� � � w u v t � � � { | } ~ { � � � | } � { �� u � � w � � � � � � z � � { | } ~ �� � t w t t � x { y � � { � � � � � � � � � � �� � t w u u � � � � { � � � � � � { | } ~ � � � � � { �� v � w u u u � � � � z � � � � � � � { �� � � w u u � { y � � { � � � � � �v � � � t � | } | y } ~ � � { z t x � � � � � z � � � � � � t� w � � t � | } | y } ~ � � { z t � � � � � � z u � � � � � t� � � w � � � � { � � � � � � tu w v � v � w � � � � � ~ � � { � � � � � { �u t � w u � v � � � { | } ~ � � { { | � { �v � � x u � | } | y } � � � � � { z � � � � � � tv � w � � � | } | y } � � � � � { z u � � � � � tu u � w � � � � � | � � � � t� � x � � � � | � � � w w � � � � � � t u � � � � z � {� � x � � � � | � � � w w � � � � � � t x � � � � z � {� � x � v � � | � � � w � w � � � � � � t � � � � z � {t w w � � t � � � � � � � � � � � � � � { | } ~ � � { { | � { z � � � � � � tt w w � � � � � � � � � � � � � � � � � { | } ~ � � { { | � { z u � � � � � tu v v � w � � � { � � � � � � � � � � � { tu x � � � v � { y � � � | } �u � � w u � x � � � � � � �� w t w w x � t y { | � | � � � � � ~ � � � � � � { y } | � � y } � { y � � y } � � � �� { � � � { � � � | { � �
u �u �

u
t �t �

� x
u �



 

¡ ¢ £ ¤ ¤ ¥ ¦ § £ ¨ © ª « ¬­ ® ª « ¯ ° ¡ ± ² ± ³ ´ ³ ³ µ ´ ¶ · « ¦ ° ª ¬ ° ¥ ¸ ¹

ITEM PART NO. DESCRIPTION QTY.

- 82897 CLUTCH ASSEMBLY - INCLUDES 1 - 18

1 69325 PLUG (-4 ORB) 2

2 70126 STEEL CHECK BALL (.25 in.) 1

3 103043 SPRING 8

4 21063 O-RING 1

5 24484 O-RING 1

6 70170 RETAINING RING 1

7 103111 RETAINING RING 1

8 106035 SPRING RETAINER 1

9 70241 CHECK VALVE SEAT 1

10 103109 PRESSURE PLATE 1

11 103424 CLUTCH HOUSING * 1

12 101378 DISC - FRICTION 5

13 101377 DISC - STEEL .104 in. (2.64 mm) 5

14 107265 CLUTCH PISTON 1

15 72117 O-RING 2

16 101400 BACKUP RING 1

17 100033 BACKUP RING 1

18 103182 WAVE SPRING 4
* 103424 includes a basic housing 102932 with two (2) steel balls 70126 driven into cross-drilled passages.



º » ¼ ½ ¾ ¿ À » Á Â Ã Ä ¼ Å Æ À º ¾ » º Â Á Ç » È ÃÉ Ê Ë Ì Í Ê Î Ï Ð Ñ Î Ò Ó Ô Ô Õ Ö × Ï Ø É Ù Ú Î Ï Ð Û Õ Ô Ë É Ë ÍË Ü Ý Ë Ü Ü Þ Ï Ð ß à É á â ã × ä åå Ü Ý Ë å Í Ô Ñ Õ Õ Ï Î Ò Õ Î æ × Ó Ï Ï à ç å è é ê ç ä Ëá Ü Ý Ë á Ý Ô Þ ã Ù Ú ß Êë Ü Ü á Í Ü â É ã Ù Ú ß Ëè å å á è Ü â É ã Ù Ú ß ËÍ Ü Ý Ë Ü Ý ã Õ Ñ Ó Ù Ú Ù Ú ß ã Ù Ú ß ËÜ å Í Ë ë Ü ã Õ Ñ Ó Ù Ú Ù Ú ß ã Ù Ú ß ËÊ Ü Ý á å Ê Ô Þ ã Ù Ú ß ã Õ Ñ Ó Ù Ú Õ ã ËÌ Ü Ý å ë Ë Î Ò Õ Î æ ì Ó Ï ì Õ Ô Õ Ó Ñ ËË Ý å Í Ü è è Þ ã Õ Ô Ô Ð ã Õ Þ Ï Ó Ñ Õ ËË Ë å Ê Ê Í Í Î Ï Ð Ñ Î Ò Ò â Ð Ô Ù Ú ß í ËË å Ü Ý Í á Í Û Ù Ô Î É î ã Ù Î Ñ Ù â Ú ï × ã â Ú ð Õ èË á å Ü Ê Í Ë Û Ù Ô Î É Ô Ñ Õ Õ Ï ç Ý Ì á é ê ç à å ç á Í ñ ñ ä ëË ë Ü Ý á Ý Í Î Ï Ð Ñ Î Ò Þ Ù Ô Ñ â Ú ËË è Ü Ý Ü å ë â É ã Ù Ú ß åË Í Ü Ý Ê Í å Þ Ù Ú Ëò ó ô ô õ õ ö ÷ ø ù ú û ü ý þ ÿ þ ý ö ø � � ú ý ö ÷ � � � ó � � � ö � � � � � � ó 	 ý � ü ü ù ÿ þ ù ù ý � � 
 ó õ û � ö � ü ÷ ö ÷ � � ø � � ý ý 
 û � ö ù ù ü û � þ ý ý þ � ü ý �

� � � � � � � � � � � � � � � � � � � � � � � � � ��  � � ! � " # $ # % & % % ' & ( � � ) � � � � � *

+



` L J D F ? [ PP ] P Q P Y ^ < K L E N ; ` A L N J L \ M ; @ A \ M a D <P ? P Q P Y ^ ^ K L E N ; E J D D G ; b P Q R c d b X = b ? R e e [ <P ^ P Q Y R P R @ A B C D N B A A L D A PP < ^ Q = ] ] @ A B C D E T A L M S =f g

h i j k k l m n j o p q r st u q r v w h x y x z { z z | } | ~ r m w q s w l � �



� � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � �

� �

� � �   ¡ ¢ £ � ¤ ¥ ¦ § � ¨ © £ � ¡ � � ¥ ¤ ª � « ¦¬ ­ ® ¯ ° ± ² ³ ´ µ ¶ ´ · · ¶ ¸ ² ¹ º » · ¼ ½ ¬ ¾ ¿ À ¹ Á ½ ¶ · ® ¬ Â ±® ® ­ ± Ã ¯ ² ¶ ´ ³ ¾ ¿ Ä À Á Å ®Â Â ® ¯ ° ® À ´ Å · À ³ ¶ Æ » Ç ¶ È Ç ¶ ´ ½ É Ê Ë ­ ¬ ® ° È ® Ì ÂÍ ± ® Â ± Å ¹ Á Ä » Ç ¶ È · Î À µ ¶ ¼ É ® Ë Ã ¿ Å ¼ ¬ ¶ ´ ³ ¹ º Ì Ï ÃÂ ° ° ­ ° Å ¹ Á Ä » Ç ¶ È Ç ¶ ´ ½ É ¬ ° Î ³ ² ¬ À Á ³ ³ ¶ ¿ ¼ Ì Ï ÊÃ Â Â Ã Ð Ã Î ¬ ³ ¾ ¿ Ä ÊÐ ® ± Ê Ê ± Î ¬ ³ ¾ ¿ Ä ®° Í ± ® Â ° · ¼ ¶ ¶ ¹ ² ´ ¹ ¹ ÂÍ Â Â Ê Ð ­ Î ¬ ³ ¾ ¿ Ä Â­ ° ¯ ­ ± Í ³ ¶ ¼ ´ ¾ ¿ ¾ ¿ Ä ³ ¾ ¿ Ä ®¯ Â ° Í Ð Ð Å ³ ¶ · · Á ³ ¶ Å ¹ ´ ¼ ¶ ®® ± Â ° ® Ã Í ³ ¶ ¼ ´ ¾ ¿ ¾ ¿ Ä ³ ¾ ¿ Ä ®® ® ° ¯ ¯ Í ° Å ¾ · ¼ Î ¿ ³ ¶ ¼ ´ ¾ ¿ ¶ ³ ®® Â Í ± Â ¯ Ê Å ³ ¶ · · Á ³ ¶ Å ¹ ´ ¼ ¶ ¬ ¾ ¿ ¿ ¶ ³ ®® Ê ° ¯ ¯ Â ® ² ³ ´ µ ¶ Å ¾ · ¼ Î ¿ ®® Ã ® ± ® ­ ­ Ð ² ³ ´ µ ¶ Ç Î Á · ¾ ¿ Ä ¬ À Á ³ ³ ¶ ¿ ¼ É ³ ¶ Ñ Á ¾ ³ ¶ · ® Î Ò ¾ ¼ ¶ ¸ ° Ì ®® Ð Í ± ° Ê ° ½ ¾ · À ¬ Ò ³ ¾ À ¼ ¾ Î ¿ ¬ ² ³ Î ¿ Ó ¶ ­® ° Â Í ­ ° ® ½ ¾ · À ¬ · ¼ ¶ ¶ ¹ ¬ Ô ± ¯ Ê ¾ Õ Ö É Â Ô Ê ° ¸ ¸ Ì Í® Í Â Í ­ Ã Ê ¾ ¿ · ¶ ³ ¼ ¬ ¿ Î ¼ Á · ¶ ½ ¾ ¿ À Á ³ ³ ¶ ¿ ¼ Ç Î Á · ¾ ¿ Ä ®® ­ ® ± ± ¯ Í Ê ² ³ ´ µ ¶ À ´ ³ ³ ¾ ¶ ³ ®® ¯ Í ± Â Ð Ð ² ³ ´ µ ¶ · Å ³ ¾ ¿ Ä Â

Ê

× Ø Ù Ú Ú Û Ü Ý Þ Ú ß à Û á â Ù ã ä Ü å æ ß ç Þ Û è ä ã Ù ß é é ç ê ä ã Ý ä Ü å Ù ä ã á Û ê ë Ú â æ Ý á Û Û ß Ú é ç ê Û ã ä å Ü Þ ç é â ì ß Ý ä Ü å Ý á Û í î ï ð ñò é Ù å ß Ý Ý á Û ó ñ ô Þ Ú ß à Û ò Ú Û ã ã Ù Ú Û ò â Ú Ý õ ö á Û Û ß Ú é ç ê Û ã ä å Ü Ù ã Û ê ß á Û ÷ í ã â ì à Û Ý á Û ß ê ø � ù ú û ü ö ò é Ù å õ



ý þ



ITEM PART NO. DESCRIPTION QTY

--- 81961 BRAKE ASSEMBLY, MOR - INCLUDES ITEMS 1-23

1 18049 BEARING CUP 1

2 21961 CAPSCREW, HEX HEAD 2

3 70120 PLUG, HEX SOCKET (1/4 NPT) 3

4 22454 O-RING 3

5 10330 O-RING 2

6 12102 STEEL BALL 1

7 22358 O-RING 2

8 69807 RETAINING RING 1

9 26755 PRESSURE PLATE - OUTER 1

10 26147 RETAINING RING 1

11 69925 OVERRIDE PISTON 1

12 70293 PRESSURE PLATE - INNER 1

13 69921 BRAKE PISTON 1

14 27841 BRAKE HOUSING 1

15 70636 DISC - FRICTION BRONZE 8

16 27861 DISC - STEEL - 0.093 in. (2.36 mm) 7

17 27842 BALL GUIDE 2

18 69994 BEARING CARRIER 1

19 70255 BRAKE SPRING 2

20 70126 STEEL BALL 2

21 10450 O-RING 1

22 69924 SPRING RETAINER 1

23 69627 SPRING 6

24 69317 HOSE GUARD 1

25 69511 CONTROL VALVE (DOES NOT INCLUDE HANDLE) 1

26 26691 HANDLE 1

27 26692 BOOT 1

28 26002 SWIVEL TEE 1

29 70123 UNION, 90
o
 -4 1

30 11073 WASHER 4

31 69513 DATA PLATE 1

32 11047 CAPSCREW, HEX HEAD 2

33 31348 ELBOW, 90
o
 - VALVE "D" PORT 1

34 70194 HOSE ASSEMBLY - PRESSURE 3

35 69499 HOSE ASSEMBLY - DRAIN 1

36 31286 ADAPTER - VALVE "C" PORT 1

37 31426 UNION, 90
o
 MALE - VALVE "C" PORT 1

38 31284 ADAPTER - VALVE "A" & "B" PORTS 2

39 31333 ELBOW, 45
o
 1/4 NPT -4 1

40 31341 ELBOW, 90
o
 1/4 NPT -4 1

41 31335 ELBOW, 45
o
 3/8 NPT -6 1

42 22374 PLUG, HEX SOCKET (1/8 NPT) 2ÿ �



� � � � � � � � � � 	 
 � � � � � 
 
 � � � � � 	 � � � �� � � � 	 � � � � � � � � 	 � � � 	 � � � � � � 	� � � � � � 	 � � �

� �



� � � � � � � � � � � � �  � � � ! " � � � � � # $ � % � �  " �  � � � � � � � � � % � � � � � � �

V � W #

& '& 7

X Y



Z [ \ [ Z ] ^ _ ^ ` ] Z ^ ab Z ^ c d \ ^ Z _ e f a [ g

h i

j k l m n o p k q r s t l u v p j n k j r q w k xy z { | y } ~ � � � � � � � � � � � ~ � � � � � � � � y� z { | y � ~ � � � � � � � � � � � ~ � � � � � � � � y} � � � � | � � � � � � y� z { z � � � � � � � � � � � y� y | } � � | � � � � � � � � � � � � � � � � � y � � � y } � } � � � � � � �z y | � y � � � � � � � � � � � � � � � � � � � y � � � y } � y y � � � � � � �� � { � � � � � � � � � � � � � � � � � � � � y � � � y } � � � � � � �� � � � y z � � � � � � � � � � � � � � � y{ y y � { � � � � � � � � � � � � � yy | z { � { � � � � � � � � � yy y � | } � { ~ � � � � � � yy � z { { � � � � � � � � � � � � � � � � � � � � � � � � yy } y | y | � � � � � � � � � � � � � � � � � � � � � yy � z { { � � � � � � � � � � � � � � � � � � � � yy � � | y z z � � � � � � � � � � � � � yy z � | � z y
COTTER PIN

�y � � | y } z ~ � � � � � � � � � � �y � y � | | � � � � � � � �y { � | } � | � � � � � � �� | z { z � } � � � � � � � � � � � � � �� y � y { � y � � � � � � � � � � � � � � � � � � � � � � } } y� � � | } � � � � � � y� } y y | � { � � � � � � y� � z { � z } � � � � � � � � � � � y� � � | z � � � � ~ � � � � � � � � � � � y� z z { � z � ~ � � � � � � � � � � � � � � � � y� � y | � } | { � � � � � � � � � � � � � � � � � } � � � y z � y � � � � �� � y y | � } � � � � � � � y � � � y� { z { { � { � � � � � � y} | z { { � � � � � y} y � y y y { � � � � � � y} � z { { z } � � � � � � � � � ~ � � � � � � � � � � y} } � � � � � � � � � � � � � � � � y} � y � | | } � � � � � � � � � � � } � � � �



NO GASKET


USE RTV SEALANT

ITEM PART NO. DESCRIPTION QTY.

1 69013 BEARING ASSEMBLY 1

2 69014 BEARING ASSEMBLY 1

3 104174 CAPSCREW, HEX HEAD (1/2 - 13 X 1 1/4 G8 Z) 2

4 29855 CAPSCREW, HEX HEAD (1/2 - 13 X 2 G8 Z) 2

5 11892 THRUST WASHER 1

6 69592 ADJUSTER 1

7 103250 CAPSCREW (1/2 -13 X 3/4 G8 Z) 2

8 70349 BUSHING 1

9 69984 SECOND REDUCTION PINION 1

10 101055 FIRST REDUCTION GEAR 1

11 69979 CLUTCH COLLAR 1

12 69974 CARRIER 1

13 69655 LOCK PLATE 1

14 25880 O-RING 1

15 82320 FREESPOOL CYLINDER ASSEMBLY - (REFER TO NEXT PAGE) 1

16 12026 ROLL PIN 1

17 100810 CYLINDER STUD 1

18 24916 SPRING 1

19 100812 BOLT RETAINER 1

20 102309 CAPSCREW, SOC. HEAD (3/8 -16 X 4 1/4) 1

21 25915 SET SCREW, SOC. HEAD (1/2 - 20 X 1) 2

Note: No gasket used under carrier [12]. Use RTV silicone sealant.  ¡



ITEM PART NO. DESCRIPTION QTY.

- 82320 FREESPOOL CYLINDER ASSEMBLY 1

1 100804 YOKE 1

2 100805 CYLINDER RETAINER 1

3 100806 FREESPOOL CYLINDER 1

4 100823 CAPSCREW, SOC. HEAD (1/4 - 20 X 2) 1

5 100807 SPRING 3

6 100808 SPRING GUIDE 3

7 72097 O-RING 1

8 100809 CYLINDER ROD 1

9 23633 O-RING 1

10 101511 CAPSCREW, SOC. HEAD (1/4 - 20 X 1 1/4) 1

11 25864 ADAPTER 1

¢ £ ¤ ¥ ¦§ ¨ ¨ © ª © « ¬ ­ ® ­ ¯ ° ± ° ­ « ¬ © ¯ § ² ³ ´ ª ­ µ ´ ¯ § ³ ¶ « · ® ­ ¯ ¸ ¶ ± ¹ º » § ² ³­ ® ¼ µ ­ ¯ ² ­ « º ½ © ¾ ¿ · ­ À º Á ² ¿ Â ÃÄ

Å Æ



ITEM PART NO. DESCRIPTION QTY

1 69013 BEARING ASSEMBLY - INNER 1

2 69014 BEARING ASSEMBLY - OUTER 1

3 25880 O-RING 1

4 69655 LOCK PLATE 1

5 103250 CAPSCREW, (1/2 - 13 X 3/4 G8 Z) 2

6 104174 CAPSCREW,  (1/2 - 13 X 1-1/4 G8 Z) 2

7 29855 CAPSCREW,  (1/2 - 13 X 2 G8 Z) 2

8 27216 PLUG, SOCKET HEAD 1

9 11892 THRUST WASHER 1

10 69592 ADJUSTER 1

11 11836 ROLLPIN 1

12 69984 PINION, SECOND REDUCTION 1

13 101055 GEAR, FIRST REDUCTION 1

14 69974 CARRIER, IDLER SHAFT 1

15 25915 SET SCREW, SOC. HEAD (1/2 - 20 X 1) 2

16 69977 COLLAR 1

17 69782 CAPSCREW  (3/4 - 16 X 1-1/4 G8 Z) 1Ç È



É Ê Ë Ì Í Î Ï Ê Ð Ñ Ò Ó Ë Ô Õ Ï É Í Ê É Ñ Ð Ö Ê × ÒØ Ù Ú Û Ü Ý Þ ß à à á Þ â á ã Þ ä å æ çç ç Ü è Ý Ø é ê Þ ë ì é í ã ì ê á Þ î ï Ú Û ç ð ñ ï ò Ø ï è Ý ó ó ô Øõ ç Ý ö ç è ÷ à ë ì é á Þ æ á ã Þ õ Ù ø Ø Ù é á á é ê ØÜ Ø õ Ý õ Ý ß î Þ ä å æ çè ç Ý ö ç Û ì ù ã ÷ á Þ ØÛ Û ö Û Ù õ ÷ ß ë å é á Þ ì ê ã ú é ù ä å ØÙ ç Ý ö ç Ü é ê Þ ë ì é í ã ì ê á Þ î ï ç Ø Ù ð ñ ï ò è ï è ó ó ô Ø
1

2

3

4

5

6 7 8 û ü ý þ ÿ � � � � � � � � � 	 
 � � � � � 
 � � � �

� �
� � � � � � � � � � � � � � � � � � � � � � � � �



CAUTION

WARNING! !

! DANGER - 2,000 LB (900 KG) SPRING PRELOAD !

USE PRESS FOR DISASSEMBLY PER SERVICE INSTRUCTIONS.

SEVERE PERSONAL INJURY OR DEATH MAY RESULT IF ROD

GUIDE REMOVAL IS ATTEMPTED WITHOUT A PRESS

VENT HOLE

.

231485679

ITEM PART NO. DESCRIPTION

1 68772 PUMP ASSEMBLY 1 1

2 26752 ELBOW, 45° -8 PRESSURE SIDE 1 1

69047 STREET ELBOW, 45° SUCTION - 1

27991 ELBOW, 45° SUCTION 1 -

4 69048 BARBED HOSE ADAPTER - 1

5 11015 LOCKWASHER (1/4) 4 4

6 27996 CAPSCREW, HEX HEAD (1/4 - 20 X 1 1/2 G8) 2 2

7 27997 CAPSCREW, HEX HEAD (1/4 - 20 X 3 G8) 2 2

QTY

3

STD

PTO

LOW

PTO

ITEM PART NO. DESCRIPTION QTY

1 NSS ROD 1

2 27836 RETAINING RING 1

3 NSS ROD GUIDE 1

4 NSS SPRING 1

5 NSS PISTON 1

6 27833 CAST IRON PISTON RING 1

7 107956 SEAL 1

8 NSS BARREL ASSEMBLY 1

9 22702 NUT 1

- 62131 SEAL KIT (CONTAINS 2, 6 & 7)

NSS = Not Serviced Separately

H I J I H K L M I N I OP Q R Q L R S H L T P

U V W X Y Z [ X \ L X H Q R SM L ] ] P L H K

^ Y



_

_

`

`a ba c d ba a e df g h i j gf k

g lg f g j

m no pq r
p s

q t

u vo up r v p v u

u q o v o v p p p pw v w u p w u o x y o s p ou z
p pw qu u z u s z z u p

vow v otq u
q uq

o ww w w u u qu rr

w tu wo o z sz p

{ | } ~ � �

� � � �� � � �� �� �� �� �� ��� � { | } ~ � �
� �� � � � � � � � � �� �� �� � � � � � � �� � � � �� � � � � � �� � �� � � �� �   � �¡ � ¢ ¡ �£ � � �

62

64 4 2

59

60

54

63

52

51

50

48

5

¤ ¥ ¦ § ¨ © § ª « ¬ ¤ ­­ § ¨ «® ¯

° ± ² ² ³ ´ µ ¶ · ¸ ¹ ¸ º » ¼ » ¸ ¶ · ³ º ½ ¾ ¿ À Á ´ ¸ Â Á º ½ À Ã

Ä Ä



ITEM PART NO. DESCRIPTION QTY. ITEM PART NO. DESCRIPTION QTY.

1 11059 JAM NUT 2 33 69312 HITCH PIN 2

2 27741 FILTER BRACKET 1 34 68996 LUBE TUBE 1

69605 ELBOW - 45
o
  - 8, VALVE PORTS A,B 2 35 68994 CLAMP, LUBE TUBE 2

23950 O-RING FOR ITEM 3 2 36 68995 CLAMP, LUBE TUBE 1

4 27390 FILTER HEAD 1 37 25891 UNION - 4 1

5 27389 FILTER ELEMENT 1 38 25893 HOSE - 60 in. (432 mm) LUBRICATION 1

6 21219 ADAPTER 1/8 - NPT - 4 1 39 27396 REDUCER - 8 - 4 VALVE PORT P 1

7 70106 ADAPTER - 8 4 40 27979 HOSE - 17 in. (432 mm) PUMP TO FILTER 1

25131 ELBOW - 90
o
  - 4, VALVE PORT G 1 41 76610 TEE SWIVEL - 8 VALVE PORT P 1

72760 O-RING FOR ITEM 8 1 42 100266 SLEEVE 1

70109 ELBOW - 90
o 

 - 8 1 43 26005 SPRING 1

23950 O-RING FOR ITEM 9 1

70100 ADAPTER, VALVE PORTS, P,T, C1, C2 4

23950 O-RING FOR ITEM 10 4 45 27847 ACCUMULATOR MOUNTING ANGLE 1

11 29046 ADAPTER - 90
o
  - 8 3 46 27849 STUD - (1/2 - 13 - 2 3/4) 2

12 69771 CLEVIS YOKE 2 47 29020 SUCTION STRAINER SHIELD 1

13 21119 O-RING 2 48 27081 STUD (1/2 - 13 NC X 2 1/4) 1

14 30997 CLAMP, SUCTION HOSE 1 49 29021 SEAL RING - .25 in. (6.4 mm) THICK 1

50 12781 LOCKWASHER, SHAKEPROOF - (1/2) 1

51 23583 JAM NUT (1/2 - 13) 1

16 70189 SUCTION STRAINER 1 52 11788 HEX NUT (1/2 - 13) 5

17 69313 CLEVIS PIN 2 53 27980 HOSE - 21 in. (533 mm) VALVE TO CR 1

18 69653 RETAINING RING 4 54 61914 WIRING ASSEMBLY 1

19 25750 HOSE - VALVE TO GAUGE PORT 1 55 11766 CAPSCREW (5/16 - 16 X 3/4 G5) 1

20 70272 HOSE - 24 in. (610 mm) VALVE TO B 1 56 11024 LOCKWASHER - (5/16) 1

21 70273 HOSE - 32 in. (813 mm) VALVE TO T 1 57 29023 SEAL RING - .06 in. (1.5 mm) THICK 1-2

22 27989 HOSE - 50 in. (1,270 mm) VALVE TO CL 1 58 100798 ELBOW - 90
o

1

23 11026 LOCKWASHER - (1/2) 2 59 22693 CAPSCREW, HEX HEAD (3/8 - 16 - 3/4) 2

24 27848 ACCUMULATOR CLAMP BRACKET 1 60 18003 LOCKWASHER (3/8) 2

61 29334 FLOW CONTROL VALVE 1

62 29335 TUBE ASSEMBLY 1

26 100267 QUICK DISCONNECT 1 63 27091 INDICATOR LAMP 1

27 69046 SUCTION HOSE 1 64 29352 ADAPTER, -8 1

28 69051 CONNECTOR 1 70 27444 CAPSCREW, HEX HEAD (1/2 - 13 X 5 G5 SS*) 1

71 11073 WASHER (1/2) 1

72 13708 ELBOW, STREET 90
o

1

30 69963 ADJUSTER, CONTROL CABLE 2 73 100843 COVER 1

31 13468 JAM NUT - (1/4 - 28) 2 74 13838 O-RING 1

75 100794 CAPSCREW (5/16 - 16 X 3/4 G5) 3

* SS - SELF SEALING

3

8

9

10

15 81959
ACCUMULATOR ASSEMBLY-SPRING TYPE 

(SEE ACCUMULATOR ASSY.)
1

29 27982
HOSE - 16 in. (406 mm) VALVE TO 

ACCUMULATOR
1

44 27979
HOSE - 17 in. (432 mm) FLOW CONTROL TO 

VALVE
1

32 69516
ADAPTER - 45

o
  - 8, VALVE PORTS, P, T, C1, 

C2
4

25 27689
CONTROL VALVE ASSEMBLY (SEE 

CONTROL VALVE ASSY.)
1

Å Æ



Ç

Ç

È

ÈÉ ÊÉ Ë Ì ÊÉ É Í ÌÎ Í Ï ÐÑ ÌÎ ÏÍ Ò

Ë ÍË Ì Ë Ñ

Ó Ô Õ Õ
Ö Õ

× Ø

Ö Ù

Ö Ö

Ù Ú
Û

ÜÜ
Ü

Ö ×
Û Ù

Õ Ø Ú Õ Ú ÚÖ ÝÚ ÚÕ ÙÕ Ü

Û ÜÖ ÝÙ Û Ö
Ö Ú

Ö ×Ù ÖÛ ÛÚ Ý×Û ÝÛ Ú× Þ Û ÙÛ Õ Õ Þ Ö Û ÞÖ Þ

Ø

Õ

Ü ÝÜ Ú Ú Þ

ß à á â ã ã

ä å ä æä å ä çä èä éê çê ê
ë ëì ìí ß à á â î î

ï ïð ñ ð ò ï ð ð ó ð óð ïï ôð õ ö ÷ ø ù ö úõ û ü ú ýþ ý ø û ÿ ú �� ý ý� ÿ ý �û û � ö ù� û � � ý� ö ù ø
� 	 
 � � 
 � � � � � �� � � �� �

62

64 4 2

59

60

54

63

52

51

50

48

5

� � � � � � � � � � � � � � � � � � � �  ! " # $ � � % $ �  # &'

( )



ITEM PART NO. DESCRIPTION QTY. ITEM PART NO. DESCRIPTION QTY.
1 11059 JAM NUT 2 33 69312 HITCH PIN 2

2 27741 FILTER BRACKET 1 34 68996 LUBE TUBE 1

69605 ELBOW - 45
o
  - 8, VALVE PORTS A,B 1 35 68994 CLAMP, LUBE TUBE 2

23950 O-RING FOR ITEM 3 2 36 68995 CLAMP, LUBE TUBE 1

4 27390 FILTER HEAD 1 37 25891 UNION - 4 1

5 27389 FILTER ELEMENT 1 38 25893 HOSE - 60 in. (432 mm) LUBRICATION 1

6 21219 ADAPTER 1/8 - NPT - 4 1 39 27396 REDUCER - 8 - 4 VALVE PORT P 1

7 70106 ADAPTER - 8 4 40 69516 UNION - 45
o
 MALE 1

25131 ELBOW - 90
o
  - 4, VALVE PORT G 1 41 76610 TEE SWIVEL - 8 VALVE PORT P 1

72760 O-RING FOR ITEM 8 1 42 100266 SLEEVE 1

70109 ELBOW - 90
o
 - 8 1 43 26005 SPRING 1

23950 O-RING FOR ITEM 9 1

70100 ADAPTER, VALVE PORTS, P,T, C1, C2 4

23950 O-RING FOR ITEM 10 4 45 27847 ACCUMULATOR MOUNTING ANGLE 1

11 29046 ADAPTER - 90
o
  - 8 3 46 27849 STUD  (1/2 - 13 - 2 3/4) 2

12 69771 CLEVIS YOKE 2 47 27979 HOSE -17 in. (432 mm) PUMP TO FILTER 1

13 21119 O-RING 2 48 27081 STUD (1/2 - 13 NC X 2 1/4) 1

14 30997 CLAMP, SUCTION HOSE 1 49 29020 SUCTION STRAINER SHIELD 1

50 12781 LOCKWASHER, SHAKEPROOF  (1/2) 1

51 23583 JAM NUT (1/2 - 13) 1

16 70189 SUCTION STRAINER 1 52 11788 HEX NUT (1/2 - 13) 5

17 69313 CLEVIS PIN 2 53 29021 SEAL RING - .25 in. (6.4 mm) THICK 1

18 69653 RETAINING RING 4 54 61914 WIRING ASSEMBLY 1

19 25750 HOSE - VALVE TO GAUGE PORT 1 55 27977 TUBE, UPPER SUCTION 1

20 70272 HOSE - 24 in. (610 mm) VALVE TO T,CR 2 56 27990 UNION 1

21 69526 HOSE - 18 in. (357 mm) VALVE TO B 1 57 27978 TUBE, LOWER SUCTION 1

22 27989 HOSE - 50 in. (1,270 mm) VALVE TO CL 1 58 11766 CAPSCREW (5/16 - 16 X 3/4 G5) 2

23 11026 LOCKWASHER - (1/2) 2 59 11024 LOCKWASHER (5/16) 2

24 27848 ACCUMULATOR CLAMP BRACKET 1 60 29023 SEAL RING - .06 in. (1.5 mm) THICK 4

61 29334 FLOW CONTROL VALVE 1

62 29335 TUBE ASSEMBLY 1

26 100267 QUICK DISCONNECT 1 63 27091 INDICATOR LAMP 1

27 27981 SUCTION HOSE 1 64 29352 ADAPTER, -8 1

28 69051 CONNECTOR 1 70 27444 CAPSCREW, HEX HEAD (1/2 - 13 X 5 G5 SS*) 1

71 11073 WASHER (1/2) 1

72 13708 ELBOW, STREET 90
o

1

30 69963 ADJUSTER, CONTROL CABLE 2 73 100843 COVER 1

31 13468 JAM NUT  (1/4 - 28) 2 74 13838 O-RING 1

75 100794 CAPSCREW (5/16 - 16 X 3/4 G5) 3

* SS - SELF SEALING

3

8

9

10

27982
HOSE - 16 in. (406 mm) VALVE TO 

ACCUMULATOR
1

15 81959
ACCUMULATOR ASSEMBLY-SPRING 

TYPE (SEE ACCUMULATOR ASSY.)
1

44

25 27689
CONTROL VALVE ASSEMBLY (SEE 

CONTROL VALVE ASSY.)
1

4

27979
HOSE - 17 in. (432 mm) FLOW CONTROL TO 

VALVE
1

29

32 69516
ADAPTER - 45

o
  - 8, VALVE PORTS, P, T, 

C1, C2

* +



6867

, - .- / 0 .- -

, 1

1
2 3 4 52 06 0 5 74 2

5 55 25 6 8 9 : ; <; =; >< ? ; @
A = A @

B C D E F G H I J G E K F L C M N D L O G J
P Q P RP Q P SP TP UV SV V

W WX XY Z [ \ ] ^ ^

_ `



ITEM PART NO. DESCRIPTION QTY. ITEM PART NO. DESCRIPTION QTY.

1 11059 NUT, JAM (3/4 - 10) 2 35 68994 CLAMP 2

2 27741 FILTER BRACKET 1 36 68995 CLAMP 1

3 69605 ELBOW - 45°  - 8 ORB/-8JIC PORT C1,C2,T 3 37 25891 UNION - 4 1

4 27390 FILTER HEAD 1 38 25893 HOSE, LUBE 1

5 27389 FILTER ELEMENT 1 39 100796 ADAPTER, -16 ORB /-8 JIC                              1

6 21219 ADAPTER - 1/8 NPT / - 8 1 40 69516 UNION - 45°, -8/-8 1

7 70106 ADAPTER - 1/4 NPT / -8 4 41 100798 ELBOW 90°, -16 ORB/-8 JIC 1

8 25131 ELBOW - 90°  - 4 ORB/-4JIC PORT L,G 2 42 100266 SLEEVE, GAUGE PORT 1

9 70109 ELBOW - 90°
 
 - 8 ORB/-8JIC, PORT P 1 43 26005 SPRING, SUCTION STRAINER 1

10 105050 ELBOW - 90°
 
 - 8 ORB/-10JIC, ACCUMULATOR  1 44 27979 HOSE - 17 in. (432 mm) FILTER TO VALVE 1

11 29046 ELBOW - 90°  - 8 JIC UNION 3 45 27847 ACCUMULATOR MOUNTING ANGLE 1

12 69771 YOKE 2 46 27849 STUD - 1/2 - 13 X 2 3/4 2

13 21119 O-RING 2 48 27081 STUD - 1/2 - 13 X 2 1/4 1

14 30997 CLAMP 1 49 29020 STRAINER SHIELD 1

15 81959 ACCUMULATOR  1 50 12781 LOCKWASHER, 1/2 SHAKEPROOF 1

16 70189 STRAINER 1 51 23583 NUT, JAM  1/2 1

17 69313 CLEVIS PIN 2 52 101439 NUT, 1/2 5

18 69653 RETAINING RING 4 53 29021 SEAL RING .25 in. (6.4 mm) THICK 1

19 25750 HOSE, 17 in. (432 mm) VALVE TO GAUGE PORT 1 54 18009 PLUG, 1/8 NPT 1

20 70272 HOSE, 24 in. (610 mm) VALVE TO T, CR 2 55 27977 UPPER SUCTION TUBE 1

21 27979 HOSE, 17 in. (432 mm) VALVE TO B 1 56 27990 UNION 1

22 27989 HOSE, 50 in. (1,270 mm) VALVE TO CL 1 57 27978 LOWER SUCTION TUBE 1

23 11026 LOCKWASHER - 1/2 2 58 11766 CAPSCREW, HEX HD (5/16 - 18 X 7/8 GD 8 Z) 2

24 27848 ACCUMULATOR CLAMP BRACKET 1 59 11024 LOCKWASHER  (5/16) 2

25 104003 CONTROL VALVE ASSEMBLY (See Pg. 27)        1 60 29023 SEAL RING .06 in. (1.5 mm) THICK 1-2

26 100267 QUICK DISCONNECT, GAUGE PORT 1 61 104135 CAPSCREW, HEX HD (3/8 - 16 X 3/4 GD 8 Z) 2

27 27981 SUCTION HOSE 1 62 27152 LOCKWASHER, 3/8 2

28 69051 CONNECTOR 1 63 13708 ELBOW, 90° 1/8 NPT 1

29 105055 HOSE - VALVE TO ACCUMULATOR                  1 64 100843 COVER                                                          1

30 69963 ADJUSTER 2 65 100794 CAPSCREW, BUTTON HEAD 3/16 -    X 5/8  SS 3

31 13468 NUT, HEX  (1/4 - 28) 2 66 13838 O-RING 1

32 105054 ELBOW 45°  - 10 ORB/-10 JIC PORT A               1 67 29676 HOSE-14 in. (356 mm) PUMP TO FILTER 1

33 69312 HITCH PIN 2 68 69516 ELBOW, 45° -8 JIC 1

34 100803 LUBE TUBE 1 * SS - SELF SEALING

a b



ITEM PART NO. DESCRIPTION QTY

1 26712 DIRECTIONAL CONTROL CARTRIDGE 1

----- 61838 SEAL KIT FOR ITEM 1 1

2 26713 BRAKE CONTROL CARTRIDGE 1

----- 61839 SEAL KIT FOR ITEM 2 1

3 26715 SHUTTLE VALVE ASSEMBLY 2

----- 61841 SEAL KIT FOR ITEM 3 2

4 27672 CHECK VALVE CARTRIDGE 1

----- 61840 SEAL KIT FOR ITEM 4 1

5 26716 DIFFERENTIAL UNLOADING PILOT VALVE CARTRIDGE 1

----- 61842 SEAL KIT FOR ITEM 5 1

6 62063 DIF. UNLOADING VALVE REPAIR KIT, INCLUDES ITEM 5 5

7 62062 UNLOADING POPPET ASSEMBLY 1

8 22454 O-RING 1

c d



ITEM PART DESCRIPTION QTY

1 26712 CLUTCH CONTROL VALVE CARTRIDGE (CLV) 1

* 61838 SEAL KIT FOR ITEM #1 1

2 26713 BRAKE CONTROL CARTRIDGE (BRV) 1

* 61839 SEAL KIT FOR ITEM #2 1

3 26715 SHUTTLE VALVE (S1, S2) 2

* 61841 SEAL KIT FOR ITEM #3 2

4 40166 DIFFERENTIAL PRESSURE UNLOADING CARTRIDGE 1

* 29874 SEAL KIT FOR ITEM #4 1

5 105094 ORIFICE DISC .095 1

6 70100 ADAPTER -8 ORB -8 JIC -BRAKE PORT 1

7 105629 RELIEF VALVE CARTRIDGE (RV) 1

* 63616 SEAL KIT FOR ITEM #7 1

8 105631 CHECK VALVE (CV) 1

* 63617 SEAL KIT FOR ITEM #8 1

9 105630 LOGIC CONTROL CARTRIDGE (LC) 1

* 63618 SEAL KIT FOR ITEM #9 1

10 106929 ORIFICE DISC 1e f



DETAIL F

g h i j k lm n n o p q r s t u v u w x y x z u s t o w { | } ~ p u � ~ w { } � �� ~ v � t o { � n w | } { � v | v � � � { � s � | u u st o w { ~ � s u u s � s � t { � w � { o o � s t o { � n t { | �| s u ~ s u { u w s � u s � n s � v u v s | �m n n o p q r s t u v u w � � � z u s w � u w ~ | { o u � ~ w { } � �� w | } o � � ~ v t { u v s | u � � w � v u w � � y � { �~ w � � v ~ w } u s } v ~ w t u s v o � u ~ w { � { � v | } v t { u w }v | � w t u v s | � � � { | } � � � �� | � u { o o � u ~ { v | w ~ � � v w o } � v u w � y � � � v u � s n w |� v } w � { t v | � } s � | � { ~ } �� w { � � ~ w � ~ s � � � v w o } u s � u ~ { v | w ~ t s � w ~� s � | u v | � � � ~ � { t w � � � } v � u { | t w v � � � x �v | � � � � � � v | � � � � � � � � � � � � � � � { } } s | w� w { o � v u w � � � � s � u � s { ~ } s � � w { o � v u w � y � � �� � } v � u { | t w v � � ~ w { u w ~ u � { | � � � � v | � � � � � �� � � � { } } u � s � w { o � � v u w � � � �� s ~ � � w � v o u w ~ w o w � w | u � v u w � x � u s � � � x �� u � o � � � x � � x � � � � � �

�  ¡¢ £¤
¥

¦ § § ¨ § © ª « ¬ ­

� �



® ¯



ITEM PART NO. DESCRIPTION QTY.

1 82564 CONTROL VALVE ** (REFER TO CONTROL VALVE ASSEMBLY 1

2 100466 FILTER ELEMENT 1

3 81959 ACCUMULATOR (REFER TO ACCUMULATOR ASSEMBLY) 1

4 82505 WIRING HARNESS * 1

5 70189 STRAINER 1

6 69051 CONNECTOR 1

7 26005 COMPRESSION SPRING 1

8 29020 STRAINER SHIELD 1

9 29021 SEAL RING, .25 in. (6.4 mm) 1

10 29023 SEAL RING, .06 in. (1.5 mm) 1-2 AR

11 13838 O-RING 1

12 100784 RETAINER FLANGE 1

13 100794 CAPSCREW  (#10 x 3/4 MACHINE SCREW) 3

14 104177 CAPSCREW  (3/8 - 16 x 4-1/2 GD 8 Z) 2

15 69605 ELBOW, 45
o
 ORB -8 5

16 27990 UNION, SUCTION TUBE 1

17 25749 HOSE, -4, 22.5 in. (572 mm) F/S 1

18 70106 ADAPTER 1/4 NPT -8 4

19 27989 HOSE, -8, 50 in. (1270 mm) CL 1

20 27979 HOSE, -8, 17 in. (432 mm) PUMP TO FILTER 1

21 40242 HOSE, -4, 36 in. (914 mm) GAUGE 1

22 26140 ELBOW, 90° -4, GAUGE PORT 1

23 21219 ADAPTER, -4 1

24 100265 ELBOW, 45° -4 1

25 100077 HOSE, -4, 26 in. (660 mm) F/S 1

27 27980 HOSE, -8, 21 in. (533 mm) A, CR, B, PUMP-FILTER 2

28 70109 ELBOW, 90° ORB -8 A 1

29 29046 ELBOW, 90° -8  CR, CL 3

30 25893 HOSE, -4, 60 in. (1524 mm) LUBRICATION 1

31 25891 UNION, -4 2

32 100803 TUBE ASSEMBLY, LUBRICATION 1

33 68994 CLAMP 2

34 68995 CLAMP 1

35 69782 CAPSCREW, HEX HEAD (3/4 - 16 X 1-1/4 GD 8 Z) 3

36 100814 HOSE CLAMP 1

37 11780 NUT, HEX (3/8 - 16) 3

38 13929 WASHER (3/8) 3

39 PA4K-8864 HOSE CLAMP 1

40 27152 LOCKWASHER (3/8) 2

41 27981 SUCTION HOSE 1

42 30997 CLAMP 1

43 100267 QUICK DISCONNECT, GAUGE PORT 1

44 100266 SLEEVE, GAUGE PORT 1

45 13708 ELBOW, 90
o
 (1/8 NPT) VENT PORT 1

46 27848 ACCUMULATOR BRACKET 1

47 27847 MOUNTING ANGLE 1

48 27849 STUD (1/2 -13 X 2 3/4) 2

49 101439 NUT, HEX (1/2 - 13 GD 8 Z) 2

50 11026 LOCKWASHER (1/2) 2

51 11766 CAPSCREW, HEX HEAD (3/8 - 16 X 7/8 GD 8 Z) 2

52 11024 LOCKWASHER (3/8) 2

53 13544 CAPSCREW, SOC. HEAD (3/8 - 16 X 1 1/2) 1

54 22727 CAPSCREW, HEX HEAD (1/4 - 20 X 1/2 GD 8 Z) 1

55 11015 LOCKWASHER (1/4) 1

56 100967 SHIPPING PLUG 1

57 27978 SUCTION TUBE, LOWER 1

58 27977 SUCTION TUBE, UPPER 1

67 29817 LONG TUBE ELBOW 1

68 70272 HOSE, -8, 24 in. (610 mm)  B, F, CR 2

   AR - AS REQUIRED

* 82505 has blue and black wires to attach to accumulator isolator solenoid on valve 82506. These two wires are not used on earlier valve

82236 wiithout the accumulator isolator solenoid.

** If replacing early control valve 82236 that does not have the accumulator isolator solenoid, you must order new harness 82505 that has

the additional blue and black wires for the new valve, 82506. ° ±



² ²



59

³ ´ µ ¶ · ¸¹ º º » ¼ ½ ¾ ¿ À Á Â Á Ã Ä Å Ä Æ Á ¿ À » Ã Ç È É Ê ¼ Á Ë Ê Ã Ç É Ì ÍÎ Ê Â Ï À » Ç Ï º Ã È É Ç Ï Â È Â Ï Ð Ï Ç Ï ¿ Ð È Á Á ¿À » Ã Ç Ê Ñ ¿ Á Á ¿ Ï ¿ Ò À Ç Ì Ã Ó Ç » » Ì ¿ À » Ç Ï º À Ç È ÔÈ ¿ Á Ê ¿ Á Ç Á Ã ¿ Ð Á ¿ Ò º ¿ Ì Â Á Â ¿ È Í¹ º º » ¼ ½ ¾ ¿ À Á Â Á Ã Õ Ö × Æ Á ¿ Ã Ø Á Ã Ê È Ç » Á Ë Ê Ã Ç É Ì ÍÙ Ã È É » Ð Ñ Ê Â À Ç Á Â ¿ È Á Ð Ñ Ã Ú Â Á Ã Ï Û Å Ü Ç ÌÊ Ã Ý Ð Â Ê Ã É Á ¿ É Â Ê Ã À Á ¿ Â » Ì Á Ê Ã Ç Ï Ç Ì Â È É Â À Ç Á Ã ÉÂ È Ì Ã À Á Â ¿ È Þ Ô Þ Ç È É ß Â Ã Ó à Ô à Íá È Ì Á Ç » » Ì Á Ê Ç Â È Ã Ê Ì Ë Â Ã » É Ú Â Á Ã Ï Å × Ü Ó Â Á Ë ¿ º Ã ÈÌ Â É Ã Ò Ç À Â È â É ¿ Ó È Ó Ç Ê É Íã Ã Ç Ì Ð Ê Ã É Â Ì Á Ç È À Ã Ò Ê ¿ Ï Ì Ë Â Ã » É Á ¿ Ì Á Ê Ç Â È Ã ÊÀ ¿ ß Ã Ê Ï ¿ Ð È Á Â È â Ì Ð Ê Ò Ç À Ã Í á Ò É Â Ì Á Ç È À Ã Â ÌÍ ä Ä Ö Â È Í Ô Í ä å Û Â È Í Ú æ å Í Û Ô æ × Í × Ï Ï Ü ç Ç É É¿ È Ã Ì Ã Ç » Ú Â Á Ã Ï è ä Ü ¿ Ð Á Ñ ¿ Ç Ê É ¿ Ò Ì Ã Ç » Ú Â Á Ã ÏÅ × Ü Í á Ò É Â Ì Á Ç È À Ã Â Ì â Ê Ã Ç Á Ã Ê Á Ë Ç È Í ä å Û Â È ÍÚ æ × Í × Ï Ï Ü ç Ç É É Á Ó ¿ Ì Ã Ç » Ì Ú Â Á Ã Ï è ä Ü ÍÎ ¿ Ê Ý Ð Ã Ò Â » Á Ã Ê Ã » Ã Ï Ã È Á Ú Â Á Ã Ï Ä Ü Á ¿ æ è Ô Ä ÖÒ Á Ô » Ñ Ì Ú Ä Ö Ô Ä ä é ê Ï Ü Í

ëì íî ïð
ñÛ Å



TORQUE FILTER

ELEMENT TO

15-20 LB-FT

59

ò ó



ITEM PART NO. DESCRIPTION QTY.

1 82564 CONTROL VALVE ** (REFER TO CONTROL VALVE ASSEMBLY) 1

2 100466 FILTER ELEMENT 1

3 81959 ACCUMULATOR (REFER TO ACCUMULATOR ASSEMBLY) 1

82505 WIRING HARNESS * 1

83663 WINCH, HARNESS ASSEMBLY (CAT D6R ONLY) 1

5 70189 STRAINER 1

6 69051 CONNECTOR 1

7 26005 COMPRESSION SPRING 1

8 29020 STRAINER SHIELD 1

9 29021 SEAL RING, .25 in. (6.4 mm) 1

10 29023 SEAL RING, .06 in. (1.5 mm) 1-2 AR

11 13838 O-RING 1

12 100784 FLANGE 1

13 100794 CAPSCREW, BUTTON SOC. HEAD (#10 - 3/4) 3

14 104177 CAPSCREW, HEX HEAD (3/8 - 16 X 4 1/2 G8 Z) 2

15 69605 ELBOW, 45
o
 ORB -8 5

16 70272 HOSE, -8, 24 in. (610 mm) B, F, CR 3

17 25749 HOSE, -4, 22.5 in. (572 mm) F/S 1

18 70106 ADAPTER 1/4 NPT -8 4

19 27989 HOSE, -8, 50 in. (1270 mm) CL 1

20 100802 HOSE, -8, 29 in. (737 mm) PUMP TO FILTER 1

21 40242 HOSE, -4, 36 in. (914 mm) GAUGE 1

22 26140 ELBOW, 90
o
 -4, GAUGE PORT 1

23 21219 ADAPTER, -4 1

24 100265 ELBOW, 45
o
 -4 1

25 100077 HOSE, -4, 26 in. (660 mm) F/S 1

26 25864 ADAPTER, ORB -4 2

28 70109 ELBOW, 90
o
 ORB -8 1

29 29046 ELBOW, 90
o
 -8 4

30 25893 HOSE ASSEMBLY, -4, 60 in. (1524 mm) 1

31 25891 UNION, -4 2

32 100803 TUBE ASSEMBLY 1

33 68994 CLAMP 2

34 68995 CLAMP 1

35 69782 CAPSCREW, HEX HEAD (3/4 - 16 X 1 1/4 G8 Z) 3

36 100814 HOSE CLAMP 1

37 11780 NUT, HEX (3/8 - 16) 3

38 13929 WASHER (3/8) 3

39 PA4K8864 HOSE CLAMP 1

40 27152 LOCKWASHER (3/8) 2

41 69046 SUCTION HOSE 1

42 30997 CLAMP 2

43 100267 QUICK DISCONNECT, GAUGE PORT 1

44 100266 SLEEVE, GAUGE PORT 1

45 13708 ELBOW, 90
o
 (1/8 NPT) VENT PORT, INSIDE 1

46 27848 ACCUMULATOR BRACKET 1

47 27847 MOUNTING ANGLE 1

48 27849 STUD (1/2 -13 X 2 3/4) 2

49 101439 NUT, HEX (1/2 - 13) 2

50 11026 LOCKWASHER (1/2) 2

51 11766 CAPSCREW, HEX HEAD (5/16 - 18 X 7/8 G8 Z) 2

52 11024 LOCKWASHER (5/16) 2

53 13544 CAPSCREW, SOC. HEAD (3/8 - 16 X 1 1/2) 1

54 22727 CAPSCREW, HEX HEAD (1/4 - 20 X 1/2 G8 Z) 1

55 11015 LOCKWASHER (1/4) 1

56 100967 SHIPPING PLUG 1

57 23950 O-RING 1

58 32489 BLACK STRAP 1

59 107717 SWITCH ASSEMBLY 1

   AR - AS REQUIRED

* 82505 has blue and black wires to attach to accumulator isolator solenoid on valve 82506. These two wires not used on earlier valve 82236 

without the accumulator isolator solenoid.

** If replacing early control valve 82236 that does not have the accumulator isolator solenoid, you must order new harness 82505 that has 

the additional blue and black wires for the new valve, 82506.

4

ô õ



ö ÷

9

17

18

17

14

12141214

1612

19

4

1516

6

13

20

2

14

7

10

8 1 11

3

18

5

620

ø ù ú û ü ý þ ù ÿ � � ú � � þ ø ü ù ø � ÿ � ù �� � � 	 
 � � 
 � � � 
 � � � � � � � � � � � � � � � � � � � � � � 
 � � � � � �� � � � � 
  � � � � � � � � � �� � 
 
 � � � � � � 
 � �! � 
 
 � � � � � " 
 # $ � 
 % � � �	 � 	 � � � � � & � � � � ' � � � ( � ! 
 � " ) 	� � 	 � � ! � � � ' � � � $ � ! 
 � " �� � 
 � � � � � ' $ � ! �� � 
 � � � 	 ' � � � � � � � � # � � � � �� � 
 
 � � 	 � � � � ( � * � � � � & � ) �� 
 � � � � 
 � � � � � � & ( � * � ) �� 
 
 � � � � � � � �  � � � � � �� � � � 	 � � � � + � � �� 
 
 � 	 � � 
 � � � 
 � � � � � � � $ � � � � � � �  * � � # * 
 � 
 � � �� � � � ! � � � � + � � �� 
 
 � 	 � ' � 
 ' 
 � � � 
 � � � " � � + � � 
 � � � 
 � � � � � � � � # * 
 � 
 � � �� � � � � � � � � + � � �� ! � 
 
 � � 
 � 
 � �  
 � � � � � � !� 
 
 � � � , � � � ' � � � - � 
 � � � 
 � � � � � � � � # * 
 � 
 � � �� � � � � � � � � + � � �� � � 
 
 � � � � 
 � �  
 � � 	 � � � �� 
 
 � � 	 � � � � + � � � � � �� � � 
 
 � � � � + � � �� � � 
 
 � � � � � � � + � � � � � � � � � � � � � �� 
 � 	 � � � 
 � � � 
 � � � � � � � $ � � � � , � � � � 
 � $ � � 
 � � � 
 � � # * 
 � 
 � � �� ! 
 � ! � � � � + � �  
 � � � �� 
 � � � ! 
 � � " 
 # $ � 
 % � ! �� � � � 	 � ! � 
 � � � 
 � � � � � � � � � � , " � . � � � � � � � , � � " 
 � � �

� �� �� �� 	� �� �



/ 0

1
2 3

4 4
5

6

78

9 : ; < < = : > : ; < < = :? @ A B C D E F G G H E I J K E G H J L J M M H N O G P? @ A B @ Q E F G G H E I J K E G H J L J M M H N O G P@ R B ? @ B I J K E G H J L I E J N H @ @R D S B ? ? E F G G H E T U H E V K W J G R RD B C ? D D O H J E K X Y W F X H S ?Q B C ? D Q O H J E K X Y W Z [ S ?\ B C ? S Q L Z M V Y Z J E L J M M H N O G P S ?S B C ? S \ Y E H J M H E H V J K X H E Q QB R B ? ? S E F G G H E T ] F E K ^ F X V J G @ R? D S B A B M ] J I V T U H E V K W J G R RA R B A C @ M ] J I V T ] F E K ^ F X V J G @ R@ C B C ? \ C _ J M ] H E D Q@ @ B C ? S D G F W ` X Z V D Q@ R R R B R A W J [ M W E H _ a ] H b ] H J L c d T @ D b e f D Q@ D @ ? C Q B Y E H J M H I K V V K X Y \ S@ S R Q A @ R _ J M ] H E T g C D C h i g c g ? j j f \ S@ B R ? B B R V K H O F G V @ @@ ? R B S S S G F W ` _ J M ] H E c @ T e f @ @@ A R B S \ \ X Z V a ] H b c @ e T \ f @ @R C R \ \ A C M ] K N T g @ R \ h i g c D g @ ? j j f S g J E S T J ER @ B C ? ? C M [ J W H E D QJ E T J M E H k Z K E H L

l m = n o p : m q ; r s = t u : l o m l ; q v w p q m l m x

? R B \ @ Q y z E F G G H E ` K V a W F X V J K X M F X H H J W ] B a A a @ C a @ @ a @ R a @ D a R @J X L V _ F H J W ] D a Q { \ @ T

| } ~ � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �   � ¡ � � � ¢ ¢ £ �� � � � � � � � � � � � ¤ � � ¥ � � � � � ¦ � � ¡ ¤ § � ¥ ¨ � § � ¦ ¢ £ � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � © � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � ¥ � � � � � � � � � � � � � � � ¡ ¤ � § § ¤ £ � � � � � � � � � � � ¡ ¤ § ª ª ª £ � � � � � � ¡ ¤ § ª « « £ �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ¥ � � � � � � � � � � � � � � � � � � � � � � � �

¬ ¬
­ ® ¯ ° ¬ ± ¬­ ¯ ² ³ ® ´ µ ¶ · ¸ ¶ ¶ ¯ ² ¹

º ¸ ² ® » ¸ ¼ ³ µ ¶ · ¸ ¶ ¶ ¯ ² ½ ¹ ¾

¿ÀÁ Â

� Ã Ä   Å Ä Æ Å � ¥ Æ Ç È È É Æ Ê Ä � Æ ¥È É Ä Å Ë Ç   Ì � Ì Ã Ì Ç Ê Ã Í ÇÎ É Æ Ã � Ë Ä È Æ Ç È È É Æ Ì � Ä   Å Ç   ÉÏ Ç Æ � Ð Ç   Ã Ä È Æ Ç È È É Æ �   Ã Ï ÉÃ Ç Ñ Ñ Ç Ì � Ã � Ç   �

� Ç Ò Æ Æ Ç È È É Æ Ê Ä � Æ È É Ä ÅÄ Å Å Ì Ä Ì É Ë Ç   Å Ï Ç Æ ¥� Ð Ç   Ã Ä È Æ Ç È È É Æ �   Ã Ï ÉÓ Ç Ã Ã Ç ¢ Ñ Ç Ì � Ã � Ç   �



Ô Õ Ö × Ø Ù Ú Õ Û Ü Ý Þ Ö ß à Ú Ô Ø Õ Ô Ü Û á Õ â Ýã ã ä ä å å æ ç è é ê ë ì í è î ï ãð ã ä ä å ñ ò ç è ó ô ç î ë õ ö ÷ ë ø ÷ ë è ï ù ã ú ð û ã ò ø ã ã ú æ ô ô ü ý æò ð ð þ ÿ å ç è ó ô ç î ë õ ö ÷ ë ø ÷ ë è ï ù ã ú ð û ã ò ø ã ý òæ ð å ð æ ñ õ è ô ÷ ë î ö ÷ è î ï ë � ë ï ù ã ú ð ý å� � � � � � � � � � � � � 	 
 � � � � 
 � � � � 
 � � � � � � � � � � � � 
 � � � �

� � � � �� � � � � � � � �  ! � � � � " # ! � $ � � � # # " ! % & " � �  " � ' " ( ' ) " � $ ! ! � � * �  ! � � " � ' �  + , - . � $ * � # ' $ �* � / � *  " 0 � � $ � � " � ' / * ' ) "  % � $ !  " / # � * " � � " (0 � � � � � " � ' �  + , - . 1 . 2 , � $ * � * � / � *  " 0 � � � ' 0 $& " # ' 0 + � � " ( 3 - 4

5 6



3
4
5

7 8 9 : ; < = 8 > ? @ A B

7 8 9 : ; < = 8 > ? @ C B
D E F G H I E J KL M N O P Q M R S T T U V W P X Y Z W [ V \ [ ] ] ^ _ Z _ ^ ` X a ] ^ _ b ] a V ^ M c d e f c g S [ \ c h d h i L i O Mj G k l m E l I I KL M N O P Q M R S T T U T P Q P T n T Z X [ \ Q ^ \ Q [ V X W ^ ` a V o ^ Q _ ] P Q ^ ` V [ o ^ S L p V [ q L p M

r L
s t u v w x y t z { | } u ~ � y s w t s { z � t � |� � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � �  ¡ ¢ £ ¤ ¥ ¦ ¡ § ¨ © ª « ¬ ­ ® ¬ ¯ ° ± ² « ¡ ª ² ³ ª « ¤ ´ ³ µ ¶ ® ¡ ¢ ± · ¤ ¸



¹ º » ¼ ½ ¾ ¾ ½ ¼ ¹ ¿ º ¹ º » ¼ À Á Â ¼ ¹ ¿ º » ÃÄ Å Æ Ç È É Ê Ç Ç Ë Ì Í Î Ì Ï Ð Ñ Ò Ó Í Ñ Ô Ç Õ Í Ì Ï Ö É Ñ Ò Î Ì É Ï Í È Ò Ô × Ç Ø Õ Ì Î ÙÚ É Î Ç Û Ç Í Ì Ð Ï Ò Î É Ô Ü Ä Ý ÅÞ Å ß Ï Í Î Ò Ö Ö Ð à Ò Ô Ø Í á Ì Î Ç È Í Ä â Þ Ò Ï Ø ã ä à Í Ì Ï Ð Ï Ç Õ Ñ Ò Ó Í Ñ Ô Ç Õ Íá Ì Î Ç È Í å â æ Ò Ï Ø ç ä Ò Ï Ø Õ Ò Í Ù Ç Ô Í á Ì Î Ç È è ä Å é Ç Ò Ê Ç Ò Ö Ö Ñ Ò Ó êÍ Ñ Ô Ç Õ Í Í Ç Ê Ç Ô Ò Ö Î à Ô Ï Í Ö É É Í Ç Åã Å ë Ö Ì Ø Ç Ñ Ç Ï Î Ç Ô Ð à Ò Ô Ø á Ì Î Ç È Ä ä Ò Í ì Ò Ô Î É Î Ù Ç Ö Ç ì Î É ì Î Ù Ç Õ Ì Ï Ñ ÙÒ Í Ì Î Õ Ì Ö Ö Ð É Õ Ì Î Ù Ì Ï Î Ù Ç Í Ö Ò Ñ × É ì Î Ù Ç È É à Ï Î Ì Ï Ð Ù É Ö Ç Í Å
è Å í Ì Ð Ù Î Ç Ï Ñ Ò Ó Í Ñ Ô Ç Õ Í Î Ù Ò Î Í Ç Ñ à Ô Ç Ñ Ç Ï Î Ç Ô Ð à Ò Ô Ø É Ï Ö î Î É Î Ù ÇÕ Ì Ï Ñ Ù Ñ Ò Í Ç Ò Í È Ò Ô × Ç Ø Õ Ì Î Ù Ú É Î Ç Û Ç Í Ì Ð Ï Ò Î É Ô Ü è Ý Åå Å í Ì Ð Ù Î Ç Ï Ñ Ò Ó Í Ñ Ô Ç Õ Í Î Ù Ò Î Í Ç Ñ à Ô Ç Í Ì Ø Ç Ð à Ò Ô Ø Í Î É Ñ Ç Ï Î Ç ÔÐ à Ò Ô Ø É Ï Ö î Ò Í È Ò Ô × Ç Ø Õ Ì Î Ù Ú É Î Ç Û Ç Í Ì Ð Ï Ò Î É Ô Ü å Ý Å á ë Ò È ÇÉ Ï ï É Î Ù Í Ì Ø Ç Í Å äæ Å í Ì Ð Ù Î Ç Ï Ô Ç È Ò Ì Ï Ì Ï Ð Ñ Ò Ó Í Ñ Ô Ç Õ Í Å

ITEM PART NO. DESCRIPTION QTY.

1 104844 GUARD, CENTER 1

2 104845 GUARD, LH 1

3 104846 GUARD, RH 1

4 102987 WASHER, HARD, 1/2 Z 10

5 104320 CAPSCREW, HEX HEAD  1/2 - 13 x 1 GD 8 Z 1

6 104174 CAPSCREW, HEX HEAD  1/2 - 13 x 1-1/4 GD 8 Z 8

7 104322 CAPSCREW, HEX HEAD  1/2 - 13 x 1-1/2 GD 8 Z 1

ð ñ


